Page 16

Instruction Manual for MB1250 (K8731)

8. 2 PART LIST FOR MB1250

Item Fin.No Description | Qty Item Fin.No Description Qty

1 | EB1250-011 | Frontfeet | 2 31 | GBM6170 Nut M6 1
2 | GBA702 |ScrewM10x20| 8 33 | GBM701 | Screwmsx2o | 2
3 | EB1250-012 | Backfeet | 2 37 | EB1250:027 | Angleiron 1
4 | GBTE170 Nut M8 2 38 | GBM703 | Screwmsx20 | &
5 | GBT701 | ScrewMsx2s| 2 39 | GBM119.2 S”;;;‘;Bc;’i" 3
6 | EB1250-013 Stand 1 40 | GBM701 | ScrewMsx20 | 6
7 | cBms1s | ScrewMsx12| 6 41 | oBr7? Screw M5X4 6
8 | EB1250-037 Plate 2 42 | EB1250-021 Fixed set 3
9 | GBT818 | Screw M6X12| 4 43 | EB1250022 |  Hinge body 3
10 | EB1250-016 | Right Shield | 1 44 | EB1250-023 Tee 3
11| ©BmM701 |ScrewMsx20| 4 45 | EB1250-025 Bolt 3
12| ©Bm701 | Screwmsx3o| 4 46 | EB1250.024 |  Ball seat 3
13 | EB1250-015 | Connect piate | 1 47 | cBm1972 %?;;1";29 |
14 | ©BM701 | ScrewMsxis| 4 48 | GBTB170 Nut M6 2
15 | EB1250-030 Cover 1 49 | EB1250-009 | Workbench 1
16 | EB1250-014 R'%’:_'g;mp 1 50 | GBmM701 | Screwmexis | 3
17 | EB1250-031 | LeftShield | 1 51 | GBM701 | ScrewMmsx1e | 4
18 | ©BM701 | ScrewMmsx20| 4 52 | EB1250-026 | Backstopbar | 2
19 | EB1250-010 Spoke 1 53 | EB1250-007 Tray 1
20 | EB1250-008 | Bending plate | 1 54 | EB1250-008 Rubber mat 1
21 | EB1250-035 Braduated scald 1 55 | EB1250018 |  Fixshaft 4
22 | €81250-017 L‘;"aniﬁ;"p 1 56 | EB1250-001 | Clamp bar 1 1
23| eBr702 | Screwmsx2o| 2 57 | EB1250.020 Spring 4
24 | EB1250-032 | Connectplate | 2 58 | EB1250-019 Indicator dial 4
25| GBT77 | ScrewM8x6 | 2 59 | GBrT77 Screw M6X8 4
26 | £81250-036 Slider 1 60 | EB1250-002 | Clamp bar Ii 1
27 | EB1250-034 | StopBlock | 3 61 | EB1250-003 | Clamp bar I 1
28| GBr701 | ScrewMsx20| 3 62 | EB1250-004 | Clamp bar IV 1
29 | ©Bm701 | Screwmsx20| 2 63 | EB1250-005 | Clamp bar V 1
30 | EB1250-033 Shaft 1

14

11/27/2015



Page 17 Instruction Manual for MB1250 (K8731) 11/27/2015

THE EXPLODED DRAWING FOR MB1250

15





